HANDLE

SPR82M-1,2/SPR132M-1,2,3

REF No. Parts No. Parts name Q'ty Price Remarks

1 | 13300866000 HANDLE 1] ¥3,750] -

7 13100066000 'THROTTLE WIRE |1 ¥360 - -

3 13500605000 LEADWIRE - 1| ¥s70
4 13100065000 CLUTCHWIRE 1 | ¥1,100 o i
5 | 13350118000  |CLUTCHLEVER 1| ¥330,

6 | 13550008000  |PINJOINT ¢8-55 |1 %80 N -

z 13550143000 PUSHNUT 98 1] 80|
8 13550139000 HEX. BOLT M10x 100 1 | ¥130| - B
9 13200311000  |HANDLE LEVER I ¥290, o
10 | 19W10910000  |SPRING WASHER 10 1 | ¥20 -
11| 19W00910010 PLANE WASHER 10 - Tt | ¥

1B FR56361B  |SWITCH, ENGINE R ~ - ENGINEPARTS
13 | 13100001000 THROTTLE LEVER IR ¥770j7 - i

1 B I

R - I R o
= T R B - T
- . B S
|

1 - - . o I | .

ST i - | . B - = e
== - — — - — l —— p— —— — =3
o 7,7,T, S - - o
1 - e s e S— -
No.2R-04001(1)

2001/10/23




ENGINE BASE

SHI A0

I
REF No,

VE|CEDEX

Parts No. Parts name ‘ Q'ty . Price Remarks
| |

B 13300671000  |ENGIN BASE 1 | ¥3130

2 13300752001 PROTECTOR |1 wepo0,
3 13300753001  EXTENSION PROTECTOR 2 | ¥1,050 - ]
4 13300714002 |\WHEELARM ] ¥750,
5 13350148000  \WHEEL 1 | w1850 -
6 | 19B30908035  |FLANGE BOLT M8x35 4 oo

7 19830908016 |[FLANGE BOLT M8x 16 6 | ¥

8 19N10908000  |FLANGE NUT M8 12 |  ¥20 -
9 13300728002 |WHEELSPRING | 1 | ¥to0,

10 | 19P70905000  |SNAPRING E-5 ] w0

11 19B00908045  HEX.BOLT M8x45 T %0
12 | 19W00908000  |PLANE WASHER 8 |2 ¥0

13 19N60908000  |NYLONNUT M8 -

14 1900910050  [HEX. BOLT M12x 60 St weo| .

15 19N60910000  |NYLON NUT M12 1] I B

16 13550120000  |HEX.BOLT M8x70 2 y0

— B8Pt O T 4

~ |7 92T SAINT-EGREVE CEDEX 3521 SAINT-EG |
| tere75488 00000 TAL 76T 6 | 76754886
I B T (- B S E— Fax 76 75 69 | T Fax 76 7569¢5
e : —

—+

No.2R-04003(1)

2001/10/23

2



HANDLE BASE & DEPTH BAR SPR82M-1,2/SPR132M-1,2,3

REF No. Parts No. : Parts name | Q'ty ; Price Remarks
B 13300868000  |HANDLE BASE 1| ¥4,000
2 13150004000  |HANDLE JOINT IR w630
3 13300668000  |BRACKET, DEPTHBAR | 1 | ¥950 -
4 13200267000  |DEPTH BAR 1 ¥1,400 B B
5 13350127000  |CRIP, WIRE B |1+ s
6 13200311000 |HANDLE LEVER | 1] ¥290| -
7 19W10910000  |SPRING WASHER 10 | 1| w20 B
8 19W00910010  |PLANE WASHE 10 1] - ¥20 -
9 13550110000  |HEX.BOLTM8x100 | 2 | ¥ -
10 - 13550111000 HEX. BOLT M8 x 105 2 ¥90| _
11 19W00908000  |PLANE WASHES | 4 | ¥20 -
12 T9N10908000  |FLANGENUTM8 | 4 | yo0| -
13 13550005000  |PIN JOINT ¢ 8-40 - K %70 -
14 19P40908100  |SNAP PIN-L HIEE ¥40 -
15 | 13350246000  HANDLE COVER 1 [ w00
S ];7 S S P e I S Ii_ S e
| |
' . !
1 I S I R N
; | |
I B S - 1 B S _
| | i I N R
i E— ‘ i
| 1 [
No.2R-04004(1)
2001/10/23

3



BELT SYSTEM

SPR132M-1,2,3

REF N0.|

! Parts No. Parts name Q'ty ’ Price Remarks
1 33509 ENGINE 1
2 | W405B05X025 |KEY EREED ENGINE PARTS
3 W207H08 WASHER - 1 | ENGINE PARTS
4 BOBOA0BX016  |BOLT & WASHER R | ENGINE PARTS
5 | 13150010000  |V-PULLEY25" | 1 | w1430
6 13200216000  |COLLAR q - ¥230| '
7 13300656000 BELT GUIDE |1 wsao] . -
8 13300665002 ARM BASE 1t wreo - .
9 | 13300669000  |BRACKETWIRE IR ¥1t90
10 | 13300658001 TENSION SPRING 1 w00,
11 13300662001  TENSION ARM | 1 ~ ¥eso| ] o
12 | 13300657000 RETURN SPRING 1 2ol i -
13 13950015000 | TENSION PULLEY 1 ws10 -
14 | 13350131001  |BELTCOVER T ¥s00|
15 | 13350168000  |V-BELT(LA-35 SUPER GOLD) 1 -
16 | 13350132001 'COVER GUIDE N ¥300 - N
17 | 13150006000 V-PULLEY 5" 1 ¥1580 B -
18 | 19B30908012 FLANGE BOLT M8x 12 127 - ¥20 -
19 | 19830908020 FLANGE BOLT M8 x 20 |t |y
20 | 19N40908000 SQUARE NUT M8 ot weo| -
21 | 19W00908000  |PLANE \ WASHER 8 8 ¥e0
22 | 19W10908000  |SPRING WASHERS e ¥0
23 19N20908000 CAPNUT - 1 2
24 13550117000 'SPEED NUT USN-6001 1] ¥30 -
25 | 19B31906016 | TAPPING BOLT M6 x 16 T2 ¥30, )
26 ~ 19B30905012 ~ |[FLANGEBOLT M5x12 1 w20 B -
27 | 19W00905020  |WASHER ¢55x ¢20xt1.6 | 1 | ¥20|
28 | 13550009000  |KEY IE ¥90)
No.2R-04006(1)
2001/10/23

4



BELT SYSTEM

SPR132M-1,2,3

REF Nof Parts No. ‘ Parts name J Q'ty | Price Remarks
2 ‘f 13550110000 |HEX.BOLT M8 100 2 | ¥0 )
%0 | 19N10908000  |FLANGE NUT M8 2 | ¥20| I
31 | 19P6O901130  ISNAPRINGS-15 2 | wof o
82 | 19P60901020  SNAPRING S-12 1 | _¥20 o
33 | 19WOO906000  |PLANE WASHER6 2 .. S
84 | 19B30%06012  |FLANGEBOLTMEx12 | 1 ¥20| o
— s el o s g SIS == IR 1 — i — i =25,
,,,,, [ = o R S
— o |_ I
| S A — o
L B — - I
T _ N S R N
e e — —— S——_ - — f—* ii P RSNy = —
— ———
| | S N 4'>_ i__, B
S S — i e 1 -
| - — _
— T o S R -
T o B e e = = — . o T B _"'T‘f’ o [ = B o T

No.2R-04006(2)
2001/10/23

s



SPR132M-3

REF No Parts No. , Parts name | Qty ‘ Price Remarks
1 13950076000 MAINTINE COMP.L ‘ -
2 | 13950077000 EXTENSION TINECOMP.-L | 1 | .
3 | 13950078000 _[MAIN TINE COMP.-R ' | 1] |
4 | 13950079000  |EXTENSIONTINE COMP.R | 1| ¥9,120 -
5 | 13300819000 |ROTORDISK | 2 J — )
6 | 13550005000  |PIN JOINT ¢8-40 | s - -
7 | 19P40908000  |SNAPPIN 8 - s ] S
8 | 13300820000  TINEL | 8| - -
8 | 13300821000 |TNER g
10 | 13600382000  TRANSMISSION-3 1 ¥e9770| )
11 | 13300909000 PROTECTOR, CASE i _g__*_ ¥900 | B B
12 | 13550120000  [HEX.BOLTM8x70 | 2 | | )
| 13 | 19W00908000  PLANE WASHERS 2 ¥0 - N
14 19N10908000  |FLANGENUTM8 2 [~ ¥e0|
15| 19B00908030  [HEX.BOLT M8x30 | 5 | TRANSMISSION PART!
16 | 19W00908000 PLANE WASHER 8 10| TRANSMISSION PART{
17 | 19W10908000  SPRING WASHER 5  TRANSMISSION PART!
18 | 19N00908000 HEXNUTM8 | s | ~ TRANSMISSION PARTS
19| 13300865000  |BOX,INDICATOR-3 - Tar w600
20 J"ﬁsaémsoooo GRP RN ¥300 -
21 | 13200268000  |SHIFT LEVER f%“ ¥1200 B
22 | 1952190412 |TAPPING SCREW S I I ")
23 | 13550142000 |SHOULDER BOLT M5 v vao| ) )
24 | 19N00905000  HEX.NUTMs | 2 | ¥30 o
— . T L
O N B B
| 1
No.2R-04009(1)
2001/10/23

6



SPR132M-3

|REF NO'; Parts No. Parts name Q'ty .‘ Price | Remarks
1] 13150080000 CASE, TRANSMISSION 2 |
2 | 13350185000  |PACKING, TRANSMISSION CASE| 1 -
3 13200291000 24T SPROCKET | 1 - e - B
-4 13200290000 PTOSHAFT IR
5 13300828000  |CHAIN 40-56 T B o o
- 6 | 13200287000  |9T SPROCKET o ERE - - -
7 13200288000 41TGEAR A - o -
8 13200289000 | 18T/40T GEAR N 0 D B
9 | 13200286000 35T GEAR R Ty
10 13200283000 40T GEAR I B
11 13200282000  |SECOND SHAFT R -
12 13200284000  [34T GEAR IR -
—13 | 13200285000  |12T GEAR - 1 -
14 13200281000  |SLIDE GEAR 1521 N .
15 | 13200280000  PRIMARY SHAFT - s
16 13150081000 GEARSHIFTER R 1 -
17 13300822000  |SHIFTLEVER I -
18 13200292000  [SHIFTERROD R - o
19 | 13300830000  |COLLAR2 - e T
20 | 13300829000  COLLAR-1 AEEN | -
21 | 13300831000  |COLLAR, ROTARY 1 ‘_ [ o
29 111080780100 | BALL-BEARING 6204 1 2] 1 - -
23 | 13550129000  |BALL-BEARING 6201 L 4 | . B
24 | 13550128000  BALL-BEARING6202 | 2 | e
25 | 13350188000 OIL SEAL 20407 2] I
26 /13350186000  OILSEAL 15307 11 i
27 13850187000  BOREPLUG I A N I
28 | 13350189000  |CAP, OIL HETR
No.2R-04012(1)
2001/10/23

F



TRANSMISSION (2 FORWARD 1REVERSE)

SPR132M-3

REF No.

Parts No.

Parts name

Remarks

29

13300823000

30

31
32

13300824000

13300825000
1_3300826000

|SPACER-1 ¢ 25x ¢ 15xt1.0

SPACER-2 ¢ 18x ¢ 12xt1.0

SPACER-3 $20x ¢ 12x10.5

SPACER-4 ¢20% ¢ 12xt1.5

33 | 13300827000  |[DU-BUSH - ___1 I e
34 ~ 19P60901030 SNAP RING 5-25 B -2 o
35 19B00908030  |HEX.BOLT M8x30 16 I
86 | 19W00908000  |PLANE WASHER8 | 32 R R
37 | 19W10908000  |SPRING WASHER8 | 16 . o
- 38 19N00908000__ _ i_-lEX.NUT M8 | 16 | B - .
S| S ——— = ST, | - ‘ _
B T LT R S e R P S S e T = s i - s
e e e I
N — I .
I R TR I R
7I__...7 = 77*7%7 e — - — S — S —
e e b B SR L S — -
W N I R
e e i S— e r777 P g e Ea——
o i B i . L - B "
77777 e i - —— I ,I, - -
| | | o S ! B

No.2R-04012(2)
2001/10/23



